

# Formulary for the JHM Outpatient Medication Assistance Program (OMAP)



**Note:** The JHM Outpatient Medication Assistance Program (OMAP) is a clinic-based program and may only be used by outpatient clinics and JHCP sites approved to participate in the program. To be eligible for OMAP, the patient must not have any insurance coverage through private insurance, employer-sponsored insurance, HMO's, Medicaid, Medicare, State Pharmacy Assistance Programs (SPAP, SCHIP, PACE, etc.) or veterans' assistance. Patients with insurance, but without prescription coverage, are not eligible for OMAP. Patients must reside in the United States and have a treating physician licensed in the United States. An OMAP financial screening form must be completed and all other applicable OMAP requirements followed. Medications offered through OMAP are not insurance and are not intended to substitute for insurance.

OMAP prescriptions must be written for 30 days or less. This medication list is subject to change without notice.

## Alphabetical Listing (effective Jan. 1, 2016)

Acyclovir 200mg capsules  
Acyclovir 400mg tablets  
Acyclovir 800mg tablets  
Advair 100/50mcg Diskus Inhalation  
Advair 250/50mcg Diskus Inhalation  
Advair 500/50mcg Diskus Inhalation  
Advair 45/21mcg HFA Inhalation  
Advair 115/21mcg HFA Inhalation  
Advair 230/21mcg HFA Inhalation  
Albuterol 0.083% neb solution  
Albuterol 0.5% neb solution  
Albuterol 2mg/5ml syrup  
Albuterol Sulfate 90mcg HFA Inhalation  
Alendronate 35mg tablets  
Alendronate 70mg tablets  
Allopurinol 100mg tablets  
Allopurinol 300mg tablets  
Amiloride/HydrochlorotA162:A187hiaziide 5mg/50mg tablets  
Amitriptyline 100mg tablets  
Amitriptyline 10mg tablets  
Amitriptyline 25mg tablets  
Amitriptyline 50mg tablets  
Amitriptyline 75mg tablets  
Amlodipine 2.5mg tablets  
Amlodipine 5mg tablets  
Amlodipine 10mg tablets  
Amoxicillin 125mg/5ml suspension  
Amoxicillin 200mg/5ml suspension  
Amoxicillin 250mg capsules  
Amoxicillin 250mg/5ml suspension  
Amoxicillin 400mg/5ml suspension  
Amoxicillin 500mg capsules  
Amoxicillin 875mg tablets  
Ampicillin 250mg capsules  
Ampicillin 500mg capsules  
Atenolol 100mg tablets  
Atenolol 25mg tablets  
Atenolol 50mg tablets  
Atenolol/Chlorthalidone 100mg/25mg tablets  
Atenolol/Chlorthalidone 50mg/25mg tablets  
Atomoxetine 10mg capsules  
Atomoxetine 25mg capsules  
Atomoxetine 40mg capsules  
Atomoxetine 60mg capsules  
Atomoxetine 80mg capsules  
Atomoxetine 100mg capsules  
Atorvastatin Calcium 10mg tablets  
Atorvastatin Calcium 20mg tablets  
Atorvastatin Calcium 40mg tablets  
Atorvastatin Calcium 80mg tablets  
Atropine 1% ophthalmic solution  
Azithromycin 250mg tablets  
Azithromycin 500mg tablets  
Azithromycin 600mg tablets  
Azithromycin 100mg/5ml suspension  
Azithromycin 200mg/5ml suspension  
Bacitracin ophthalmic ointment  
Baclofen 10mg tablets  
Beclomethasone Dipropionate 40mcg aerosol inhalation solution  
Beclomethasone Dipropionate 80mcg aerosol inhalation solution  
Belladonna alkaloids with Phenobarbital tablets  
Benazepril 10mg tablets  
Benazepril 20mg tablets  
Benazepril 40mg tablets  
Benazepril 5mg tablets  
Benzonatate 100mg capsules  
Benzotropine 0.5mg tablets  
Benzotropine 1mg tablets  
Benzotropine 2mg tablets  
Benzotropine 0.5mg tablets  
Benzotropine 1mg tablets  
Benzotropine 2mg tablets  
Betamethasone 0.05% cream  
Betamethasone 0.1% cream  
Betamethasone 0.1% ointment  
Bisoprolol/Hydrochlorothiazide 10mg/6.25mg tablets  
Bisoprolol/Hydrochlorothiazide 2.5mg/6.25mg tablets  
Bisoprolol/Hydrochlorothiazide 5mg/6.25mg tablets  
Bumetanide 0.5mg tablets  
Bumetanide 1mg tablets  
Bumetanide 2mg tablets  
Bupropion HCL 150mg tablets  
Bupropion HCL 300mg tablets  
Bupirone 10mg tablets  
Bupirone 15mg tablets  
Bupirone 5mg tablets  
Captopril 100mg tablets  
Captopril 12.5mg tablets  
Captopril 25mg tablets  
Captopril 50mg tablets  
Captopril/Hydrochlorothiazide 25mg/15mg tablets  
Captopril/Hydrochlorothiazide 25mg/25mg tablets  
Carbamazepine 100mg tablets  
Carbamazepine 100mg tablets  
Carbamazepine 100mg/5ml suspension  
Carbamazepine 200mg tablets  
Carbamazepine 200mg/10ml suspension  
Carvedilol 12.5mg tablets

# Formulary for the JHM Outpatient Medication Assistance Program (OMAP)



Carvedilol 25mg tablets  
Carvedilol 3.125mg tablets  
Carvedilol 6.25mg tablets  
Cephalexin 250mg capsules  
Cephalexin 500mg capsules  
Cephalosporin 125mg/5ml suspension  
Cephalosporin 250mg/5ml suspension  
Chlorhexidine 0.12% solution  
Chlorpheniramine/Phenylephrine/Dextromethorphan 12.5mg/4mg/15mg/5ml syrup  
Chlorthalidone 25mg tablets  
Cimetidine 800mg tablets  
Ciprofloxacin 250mg tablets  
Ciprofloxacin 500mg tablets  
Ciprofloxacin 750mg tablets  
Citalopram 10mg tablets  
Citalopram 20mg tablets  
Citalopram 40mg tablets  
Citric Acid/ Sodium Citrate 500mg/334mg/5ml  
Clindamycin 150mg capsules  
Clonidine 0.1mg tablets  
Clonidine 0.2mg tablets  
Clonidine 0.3mg tablets  
Clopidogrel Bisulfate 300mg tablets  
Clopidogrel Bisulfate 75mg tablets  
Clozapine 100mg tablets  
Clozapine 25mg tablets  
Clozapine 50mg tablets  
Colchicine 0.6mg tablets  
Cyclobenzaprine 10mg tablets  
Cyclobenzaprine 5mg tablets  
Dexamethasone 0.5mg tablets  
Dexamethasone 0.75mg tablets  
Dexamethasone 4mg tablets  
Dicyclomine 10mg capsules  
Dicyclomine 20mg capsules  
Digoxin 0.125mg tablets  
Digoxin 0.25mg tablets  
Diltiazem 120mg tablets  
Diltiazem 30mg tablets  
Diltiazem 60mg tablets  
Diltiazem 90mg tablets  
Diphenhydramine HCL 25mg capsules  
Diphenhydramine HCL 50mg capsules  
Disulfiram 250mg tablets  
Disulfiram 500mg tablets  
Divalproex Sodium 250mg tablets  
Divalproex Sodium 500mg tablets  
Divalproex Sodium ER 250mg tablets  
Divalproex Sodium ER 500mg tablets  
Doxazosin 1mg tablets  
Doxepin 100mg capsules  
Doxepin 10mg capsules  
Doxepin 25mg capsules  
Doxepin 50mg capsules  
Doxepin 75mg capsules  
Doxycycline 100mg capsules  
Doxycycline 100mg tablets  
Doxycycline 50mg capsules  
Duloxetine HCL DR 30mg capsules  
Duloxetine HCL DR 60mg capsules  
Enalapril 10mg tablets  
Enalapril 2.5mg tablets  
Enalapril 20mg tablets  
Enalapril 5mg tablets  
Enalapril/Hydrochlorothiazide 10mg/25mg tablets  
Enalapril/Hydrochlorothiazide 5mg/12.5mg tablets  
Enoxaparin Sodium 100mg/ml syringe  
Enoxaparin Sodium 120mg/.8ml syringe  
Enoxaparin Sodium 150mg/ml syringe  
Enoxaparin Sodium 30mg/.3ml syringe  
Enoxaparin Sodium 40mg/.4ml syringe  
Enoxaparin Sodium 60mg/.6ml syringe  
Enoxaparin Sodium 80mg/.8ml syringe  
Epinephrine 0.15mg/0.3ml two-pack  
Epinephrine 0.3mg/0.3ml two-pack  
Erythromycin enteric coated 250mg capsules  
Escitalopram Oxalate 10mg tablets  
Escitalopram Oxalate 20mg tablets  
Escitalopram Oxalate 5mg tablets  
Estradiol 0.5mg tablets  
Estradiol 1mg tablets  
Estradiol 2mg tablets  
Estropipate 0.75mg tablets  
Estropipate 1.5mg tablets  
Famotidine 20mg tablets  
Famotidine 40mg tablets  
Fluconazole 150mg tablets  
Fluconazole 200mg tablets  
Fluconazole 10mg/ml suspension  
Fluconazole 40mg/ml suspension  
Fluticasone Propionate 100mcg Diskus Inhalation  
Fluticasone Propionate 220mcg HFA Inhalation  
Fluticasone Propionate 250mcg Diskus Inhalation  
Fluticasone Propionate 44mcg HFA Inhalation  
Fluticasone Propionate 50mcg Diskus Inhalation  
Fluocinonide 0.05% cream  
Fluoxetine 10mg capsules  
Fluoxetine 10mg tablets  
Fluoxetine 20mg capsules  
Fluphenazine 1mg tablets  
Fluphenazine Decanoate 25mg/ml solution  
Fluticasone Propionate 110mcg HFA Inhalation  
Folic acid 1mg tablets  
Furosemide 20mg tablets  
Furosemide 40mg tablets  
Furosemide 80mg tablets  
Gabapentin 300mg capsules  
Gabapentin 600mg tablets  
Gabapentin 800mg tablets  
Gentamicin 0.1% cream  
Gentamicin 0.1% ointment  
Gentamicin 0.3% ophthalmic solution  
Glargine insulin 100U/ml  
Glimepiride 1mg tablets  
Glimepiride 2mg tablets  
Glimepiride 4mg tablets  
Glipizide 10mg tablets  
Glipizide 5mg tablets  
Glyburide 2.5mg tablets  
Glyburide 5mg tablets  
Glyburide micronized 3mg tablets  
Glyburide micronized 6mg tablets  
Griseofulvin 125 mg tablets  
Griseofulvin 250mg tablets  
Griseofulvin 500mg tablets  
Griseofulvin 125mg/5ml suspension  
Guanfacine 1mg tablets  
Guanfacine 2mg tablets  
Haloperidol 0.5mg tablets  
Haloperidol 1mg tablets  
Haloperidol 2mg tablets

# Formulary for the JHM Outpatient Medication Assistance Program (OMAP)



Haloperidol 5mg tablets  
Haloperidol Decanoate 100mg/ml solution  
Haloperidol Decanoate 50mg/ml solution  
HUM Insulin NPH/REG Insulin HM 70/30/10 ml  
Hydralazine 10mg tablets  
Hydrochlorothiazide 12.5mg capsules  
Hydrochlorothiazide 25mg tablets  
Hydrochlorothiazide 50mg tablets  
Hydrocortisone 1% cream  
Hydrocortisone 2.5% cream  
Hydrocortisone 25mg suppository  
Hydroxyzine pamoate 25mg capsules  
Hydroxyzine pamoate 50mg capsules  
Ibuprofen 100mg/5ml suspension  
Ibuprofen 400mg tablets  
Ibuprofen 600mg tablets  
Ibuprofen 800mg tablets  
Indapamide 1.25mg tablets  
Indapamide 2.5mg tablets  
Indomethacin 25mg capsules  
Insulin Lispro 100/ml  
Insulin Regular Human 100/ml  
Ipratropium 0.2mg/ml neb solution  
Ipratropium Bromide 17mcg HFA Inhalation  
Isoniazid 300mg tablets  
Isosorbide mononitrate Extended Release 30mg tablets  
Isosorbide mononitrate Extended Release 60mg tablets  
Lactulose 10gm/15ml syrup  
Lamotrigine 100mg tablets  
Lamotrigine 150mg tablets  
Lamotrigine 200mg tablets  
Lamotrigine 25mg chewable tablets  
Lamotrigine 25mg tablets  
Lamotrigine 5mg chewable tablets  
Lancets 30-day supply of any brand  
Lansoprazole 15mg capsules  
Lansoprazole 30mg capsules  
Lansoprazole 3mg/ml suspension kit  
Levetiracetam 1,000mg tablets  
Levetiracetam 250mg tablets  
Levetiracetam 500mg tablets  
Levetiracetam 750mg tablets  
Levobunolol 0.5% ophthalmic solution  
Levothyroxine 100mcg tablets  
Levothyroxine 112mcg tablets  
Levothyroxine 125mcg tablets  
Levothyroxine 137mcg tablets  
Levothyroxine 150mcg tablets  
Levothyroxine 175mcg tablets  
Levothyroxine 200mcg tablets  
Levothyroxine 25mcg tablets  
Levothyroxine 50mcg tablets  
Levothyroxine 75mcg tablets  
Levothyroxine 88mcg tablets  
Lidocaine viscous 2% solution  
Lisinopril 10mg tablets  
Lisinopril 2.5mg tablets  
Lisinopril 20mg tablets  
Lisinopril 5mg tablets  
Lisinopril/Hydrochlorothiazide 10mg/12.5mg tablets  
Lisinopril/Hydrochlorothiazide 20mg/12.5mg tablets  
Lisinopril/Hydrochlorothiazide 20mg/25mg tablets  
Lithium carbonate 300mg capsules  
Lithium carbonate 450mg capsules  
Loratadine 10mg tablets  
Losartan Potassium 100mg tablets  
Losartan Potassium 25mg tablets  
Losartan Potassium 50mg tablets  
Lovastatin 10mg tablets  
Lovastatin 20mg tablets  
Magnesium oxide 400mg tablets  
Medroxyprogesterone 10mg tablets  
Medroxyprogesterone 2.5mg tablets  
Medroxyprogesterone 5mg tablets  
Megestrol 20mg tablets  
Meloxicam 15mg tablets  
Meloxicam 7.5mg tablets  
Metformin 1000mg tablets  
Metformin 500mg tablets  
Metformin 850mg tablets  
Metformin Extended Release 500mg tablets  
Metformin Extended Release 750mg tablets  
Methylprednisolone 4mg dose pack  
Methylprednisolone 4mg tablets  
Metoclopramide 10mg tablets  
Metoclopramide 5mg/5 ml syrup  
Metoprolol tartrate 25mg tablets  
Metoprolol tartrate 50mg tablets  
Metoprolol tartrate 100mg tablets  
Metronidazole 250mg tablets  
Metronidazole 500mg tablets  
Mirtazapine 15mg tablets  
Mirtazapine 30mg tablets  
Mirtazapine 45mg tablets  
Montelukast 4mg chewable tablets  
Montelukast 5mg chewable tablets  
Montelukast 10mg tablets  
Moxifloxacin (Avelox) 400mg tablets  
Nadolol 20mg tablets  
Naltrexone hydrochloride 50mg tablets  
Naproxen 375mg tablets  
Naproxen 500mg tablets  
Neomycin/Polymyxin/Dexamethasone 0.1% ophthalmic ointment  
Neomycin/Polymyxin/Dexamethasone 0.1% ophthalmic suspension  
Nicardipine 20mg capsules  
Nitrofurantoin 25mg/5ml suspension  
Nitrofurantoin Macrocrystal 25 mg capsule  
Nitrofurantoin Macrocrystal 50mg capsule  
Nitrofurantoin Monohyd/M-Cryst 100mg capsule  
Nortriptyline 10mg capsules  
Nortriptyline 25mg capsules  
Nortriptyline 50mg capsules  
Nortriptyline 75mg capsules  
NPH Human Insulin Isophane 100 U/10 ML  
Nystatin 100,000units cream  
Nystatin 100,000units ointment  
Nystatin/Triamcinolone cream  
Nystatin/Triamcinolone ointment  
Ofloxacin 0.3% ophthalmic solution  
Olanzapine 10mg tablets  
Olanzapine 15mg tablets  
Olanzapine 2.5mg tablets  
Olanzapine 20mg tablets  
Olanzapine 5mg tablets  
Olanzapine 7.5mg tablets  
Omeprazole 10mg capsules  
Omeprazole 20mg capsules  
Ondansetron 4mg tablets  
Ondansetron 8mg tablets  
Oxybutynin 5mg tablets  
Pantoprazole Sodium 40mg tablets

# Formulary for the JHM Outpatient Medication Assistance Program (OMAP)



Paroxetine HCL 10mg tablets  
Paroxetine HCL 20mg tablets  
Paroxetine HCL 30mg tablets  
Paroxetine HCL 40mg tablets  
Penicillin 125mg/5ml solution  
Penicillin 250mg tablets  
Penicillin 250mg/5ml solution  
Penicillin 500mg tablets  
Perphenazine 16mg tablets  
Perphenazine 2mg tablets  
Perphenazine 4mg tablets  
Perphenazine 8mg tablets  
Phenazopyridine 100mg tablets  
Phenazopyridine 200mg tablets  
Phenytoin 125mg/5ml suspension  
Phenytoin Sodium extended release 100mg capsule  
Pilocarpine 1% ophthalmic solution  
Pilocarpine 2% ophthalmic solution  
Pindolol 10mg tablets  
Pindolol 5mg tablets  
Piroxicam 20mg capsules  
Polymyxin/Trimethoprim ophthalmic solution  
Potassium chloride 10% Liquid  
Potassium chloride 20 meq tablets  
Potassium chloride Extended Release 10mEq tablets  
Potassium chloride Extended Release 8mEq tablets  
Pravastatin 10mg tablets  
Pravastatin 20mg tablets  
Pravastatin 40mg tablets  
Prazosin 1mg capsules  
Prazosin 2mg capsules  
Prazosin 5mg capsules  
Prednisone 10mg tablets  
Prednisone 2.5mg tablets  
Prednisone 20mg tablets  
Prednisone 5mg dose pack tablets  
Prednisone 5mg tablets  
Prenatal Plus tablets  
Prochlorperazine 10mg tablets  
Prochlorperazine 5mg tablets  
Promethazine 6.25mg/5ml syrup  
Promethazine dextromethorphan syrup  
Propranolol 10mg tablets  
Propranolol 20mg tablets  
Propranolol 40mg tablets  
Propranolol 80mg tablets  
Quetiapine Fumarate 100mg tablets  
Quetiapine Fumarate 200mg tablets  
Quetiapine Fumarate 25mg tablets  
Quetiapine Fumarate 300mg tablets  
Quetiapine Fumarate 400mg tablets  
Quetiapine Fumarate 50mg tablets  
Ranitidine 150mg tablets  
Ranitidine 300mg tablets  
Ranitidine 15mg/ml syrup  
Risperdal Consta 12.5mg syringe  
Risperdal Consta 25mg syringe  
Risperdal Consta 37.5mg syringe  
Risperdal Consta 50mg syringe  
Risperidone .25mg tablets  
Risperidone .5mg tablets  
Risperidone 1mg tablets  
Risperidone 1mg/ml suspension  
Risperidone 2mg tablets  
Risperidone 3mg tablets  
Risperidone 4mg tablets  
Salsalate 500mg tablets  
Sertraline 100mg tablets  
Sertraline 25mg tablets  
Sertraline 50mg tablets  
Silver Sulfadiazine 1% cream  
Simvastatin 10mg tablets  
Simvastatin 20mg tablets  
Simvastatin 40mg tablets  
Sinemet 25-100mg tablets  
Sinemet 25-250mg tablets  
Sinemet extended release 50-200mg tablets  
SMZ-TMP 200mg/40mg/5ml suspension  
SMZ-TMP 400mg/80mg tablets  
SMZ-TMP Double Strength 800mg/160mg tablets  
Sotalol 80mg tablets  
Spironolactone 25mg tablets  
Sulfacetamide 10% ophthalmic solution  
Syringes 30-day supply of any brand  
UF II BD 1/2ML 3I GX5/16 IC (31GX5/16")  
Tamoxifen 10mg tablets  
Tamsulosin HCL 0.4mg capsules  
Terazosin 10mg capsules  
Terazosin 1mg capsules  
Terazosin 2mg capsules  
Terazosin 5mg capsules  
Test strips 30-day supply of any brand  
Tetracycline 250mg capsules  
Tetracycline 500mg capsules  
Thioridazine 25mg tablets  
Thiothixene 2mg capsules  
Timolol 0.25% ophthalmic solution  
Timolol 0.5% ophthalmic solution  
Tobramycin 0.3% ophthalmic solution  
Trazodone 100mg tablets  
Trazodone 150mg tablets  
Trazodone 50mg tablets  
Triamcinolone 0.025% cream  
Triamcinolone 0.025% ointment  
Triamcinolone 0.1% cream  
Triamcinolone 0.1% ointment  
Triamcinolone 0.5% cream  
Triamterene/Hydrochlorothiazide 37.5mg/25mg capsules  
Triamterene/Hydrochlorothiazide 37.5mg/25mg tablets  
Triamterene/Hydrochlorothiazide 75mg/50mg tablets  
Trifluoperazine HCL 10mg tablets  
Trifluoperazine HCL 5mg tablets  
Trifluoperazine HCL 1mg tablets  
Trifluoperazine HCL 2mg tablets  
Trihexyphenidyl 2mg tablets  
Venlafaxine HCL 150mg tablets  
Venlafaxine HCL 225mg tablets  
Venlafaxine HCL 37.5mg tablets  
Venlafaxine HCL 75mg tablets  
Verapamil 120mg tablets  
Verapamil 80mg tablets  
Warfarin 10mg tablets  
Warfarin 1mg tablets  
Warfarin 2.5mg tablets  
Warfarin 2mg tablets  
Warfarin 3mg tablets  
Warfarin 4mg tablets  
Warfarin 5mg tablets  
Warfarin 6mg tablets  
Warfarin 7.5mg tablets  
Zipradisone hydrochloride 20mg capsules  
Zipradisone hydrochloride 40mg capsules

# Formulary for the JHM Outpatient Medication Assistance Program (OMAP)



Zipradisone hydrochloride 60mg capsules  
Zipradisone hydrochloride 80mg capsules